product name

866024 Murray - BS135WT, Plate Compactor (2011)

Model: 866024

Save
Part Not Listed?Part Not Listed?
product name

Clutch Assembly (700544)

...
...
147
CLUTCH, Outer BS-701514

...
148
CLUTCH CORE, ZG270-500 BS-701487

...
149
FRICTION PLATE, Clutch BS-701510

...
150
RING-SHIELD, 30 BS-701477

...
151
BEARING, 6206-2RS BS-701478

...
152
CIRCLIP, Internal, 62 BS-701506

...
153
SPRING, Clutch BS-701482

Drain Hose Assembly (702136)

...
...
155
PLUG, Hex Head BS-700516

...
156
NOZZLE BS-701490

...
157

...
158
TAPER JOINT BS-701557

...
159
SPRING CLAMP BS-701539

...
160
BOLT, Hex Head, M8 x 20 BS-700524

...
161
WASHER, Spring, 8 BS-700509

...
162
NUT, Hex Lock, M8 BS-700506

...
163
GASKET, Sealing, 14 BS-701480

Eccentric Box (700531)

...
...
61
VIBRATING CASE BS-700568

...
62
PLUG SCREW BS-700569

...
63
PACKING PIECE BS-700570

...
68
ECCENTRIC ROTATOR ASSEMBLY BS-700571

...
69
BEARING 6211-GB276 BS-700572

...
70
CASE COVER, RH BS-700573

...
71
CASE COVER, LH BS-700574

...
72
PROTECTIVE COVER BS-700575

...
73
OIL SEAL 35×8, GB9877 BS-700576

...
74
O-RING, 97.5 x 3.55, GB3452.1 BS-700577

...
75
BOLT, M8 x 20, GB5783 BS-700550

...
76
WASHER, Spring, 8, GB93 BS-700578

...
77
WASHER, 8, GB95 BS-700591

...
78
PULLEY BS-700579

...
79
KEY, C8, GB1096 BS-700580

...
80
PULLEY WASHER BS-700581

...
81
BOLT, M10 × 25, GB5783 BS-700564

...
82
WASHER, Spring, 10, GB93 BS-700533

...
136
BEARING BS-700582

...
137
O-RING, 25.8 x 2.65 BS-700583

...
139
SHAFT BUSHING BS-700584

...
164
SHAFT, MS90 BS-701515

...
165
BOB WEIGHT, MS90 BS-701516

...
166
SCREW, Hex Socket BS-701508

...
167
WASHER, Spring, 10, GB93 BS-700533

Main Unit (866024_866025)

...
...
21
BASE PLATE BS-700530

...
22
VIBRATION BOX BS-700531

...
23
VIBRATION RUBBER BS-700532

...
24
NUT, Nylon, M10, GB170 BS-700595

...
27
WASHER, 16 BS-700534

...
28
WASHER, Spring, 16 BS-700535

...
29

...
31
ENGINE BASE BS-700537

...
32
BOLT, M10 × 25, GB5783 BS-700564

...
33
WASHER, Spring, 10, GB93 BS-700533

...
34
WASHER, 10, GB95 BS-700594

...
35
ENGINE, Briggs & Stratton BS-700468

...
36
BOLT, M8 x 40, GB5738 BS-701479

...
37
WASHER, Spring, 8, GB93 BS-700578

...
38
WASHER, 8, GB95 BS-700591

...
39
CLAMP, Engine Nut BS-700539

...
40
CLAMP, Engine Nut BS-700540

...
41
WASHER 8 BS-700591

...
42
NUT, Nylon BS-700541

...
43
FRAME, Road Wheel BS-700542

...
44
ROAD WHEEL BS-700543

...
45
CLUTCH ASSEMBLY BS-700544

...
46
KEY, 5 x 32 BS-700469

...
47
BUSHING BS-700545

...
49
BOLT, M8 x 30, GB5738 BS-700590

...
50
WASHER, Spring, 8, GB93 BS-700578

...
51
V-BELT, XPA882 BS-700546

...
52
INSIDE BELT COVER BS-700547

...
53
BELT COVER BS-700548

...
54
BOLT, M8 x 20, GB5783 BS-700549

...
55
WASHER, Spring, 8, GB93 BS-700578

...
56
WASHER, 8, GB95 BS-700591

...
57
BOLT, M8 x 20, GB5783 BS-700550

...
83
BOLT, M6 x 35 (Optional) BS-700551

...
84
WASHER, 6 (Optional) BS-700552

...
85
CLIP, Rubber (Optional) BS-700553

...
86
NUT, M6 (Optional) BS-700554

...
87
COLLAR, Rubber BS-700555

...
91
HANDLE BS-700556

...
92
COLLAR BS-700557

...
93
RUBBER BS-700558

...
94
RUBBER MOUNT BS-700559

...
95
WASHER BS-700560

...
96
BOLT, M12 x 50, GB5780 BS-700561

...
97
SPRING WASHER 12 - GB93 BS-700562

...
101
GUARD HOOK BS-700563

...
102
BOLT, M10 × 35, GB5783 BS-701973

...
103
WASHER, Spring, 10, GB93 BS-700533

...
133
FOAM, Handle BS-700565

...
134
SHEATH, Handle BS-700566

...
135
DRAIN PIPE ASSEMBLY BS-702136

...
140
KEY, Bushing BS-700567

...
141
RING SHIELD,14 BS-701500

...
142
RING SHIELD,12 BS-702062

...
143
WASHER BS-701501

...
144
BUSHING BS-701502

...
145
WASHER, Large, 28.5 x 11 x 6 BS-701972

...
--
SPARK PLUG SOCKET (Not Illustrated) BS-701532

...
--
WRENCH, Open End, 16-18 (Not Illustrated) BS-701523

Water Tank Assembly (700596)

...
...
111
WATER TANK BS-700585

...
114

...
115
SPRINKLING PIPE BS-700587

...
116
PIPE HOLDER, LH BS-700588

...
117
PIPE HOLDER, RH BS-700589

...
118
BOLT, M8 × 30, GB5783 BS-700590

...
119
WASHER, 8, GB95 BS-700591

...
121
CAP, Water Tank BS-700592

...
122
BOLT, M10 × 30, GB5783 BS-700593

...
123
WASHER, 10, GB95 BS-700594

...
124
NUT, Nylon, M10, GB170 BS-700595

...
133
CLAMP, 12-20 BS-701974

...
--
WATER TANK ASSEMBLY, Complete BS-700596
...
...
...
Processing